Ll 1K

Truck

Intimidator UTV Part Manual

FIW'FAWIEATDR

: uxu LIT ILIT / VE’-"ELES

www.IntimidatorUTV.com



Table of Contents

Front SUSPENSION ASSEMDIY .............cocciiiiiiii e e re e e et e e e e b e e e e e araeas 3-4
Front Wheel Mounting ASSeMDBIY ............oooiiiiiiiiiiii e e s s sabee e s s e 5-6
Steering and Dash ASSEMDBIY..............ooiiiiiiii e e e e e re e e e s areeeean 7-8
Skid Plates and Break ASSeMDBIY ............cccuiiiiiiiiiiiiiec st 9-10
Peal ASSEMDBIY ......oooiiiiiiiee e et e e e s e e e e e e e e bee e e e abee e e e abeeeeenabeeeeennrees 11
Seat and Front BUmMPEr ASSEMDBIY .............oooiiiiiiiiiiiiie et sbe e e s e e s s 12-13
Front Plastics ASSEMDBIY............oooiiiiiiiiie ettt e et e e e et e e e e e abe e e e enaeeseensaaeeeesraeeaan 14-15
Dash Plastics ASSEMDBIY ...........oooiiii e e e e e e e st e e e e e e e s nrte e e e e e e e eennnnes 16-17
Middle Plastics ASSEMDBIY...............ooiiiiiie e et e e e et e e e e e e e ate e e e e nta e e e e araeaaan 18-19
Driver DOOr ASSEMDBIY .......cc..ooiiiieee e e e et e e et a e e e e nraaeeeanraaeen 20-21
PasseNger DOOK ASSEMDBIY ...........c.uuiiiiiiiie e e e e e s s e e et b e e e e ae e e e rbaeeeanraeeaan 22-23
RaAiator ASSEMBIY .........ooiiiiiiii e s e s st e e s srt e e e s senreeeenan 24-25
ENgine in Frame ASSEMDIY .............oooiiiiiiii et e e e s et e e e e a e e e e araeeean 26-27
EXRAUST ASSEMIBIY........ooiiiiiiiiiiceee e e e et e e e st e e e s bte e e e sbte e e e e bteeeeebteeeeerreeeeaans 28-29
Rear SUSPENSION ASSEMDIY ............oooiiiiiiiiie et e et e e e et e e e et ae e e e arae e e e nbaeeeeanraneeaas 30-31
Rear Wheel Brake ASSEMDBIY .............ooiiiiiiiiiie ettt e e e sbae e e e snee e e e saneeas 32-33
ROPS ASSEMDIY.........oiiiiiiiiii e e et e e et e e e et te e e e abe e e e e sbteeeesnsaeeeennsteeeennsees 34-35
2 TTe I XY= ] <] PP 36-37
DIECAIS.......ceeeeee ettt ettt e e e b e b et e e abe e e hee e s bt e e beeeeate e s bt e e ahbeesbeeennteenabeeeanes 38

*To see tire options and engine internal details, please refer to the intimidatorutv.com website in the dealer zone tab.



Front Suspension

Assembly

\“vv ) ;‘Afu_
4

ol

Y ,;va‘yﬁ%‘ N s
%yyyé/ /) ?Eﬂ“
\ @
&

~ e L,y

NS¢

%

[ # 7
&




Front Suspension Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 4 413-0002-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZC YELLOW
2 8 613-6037-00 1/2-13 Nylon Insert Locknut
3 4 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
4 5 613-9002-00 5/16-18 Hex Flange Nuts Zinc w/Serations
5 8 618-2006-00 1/2" - 13X3-1/2" Hex Bolt Gr 5
6 1 618-2059-00 5/16-18 x 3-3/4 GR5 Hex Bolt
7 2 618-2060-00 5/16-18 X 3 1/2 GR 5 Hex Bolts Zinc
8 4 618-2146-00 1/2-13 X 2-1/4 HEX FLANGE BOLT (GR.8) ZC/YEL
9 4 618-5005-00 1/4-20 x 1-1/2 Grade 5 Hex bolts Zinc
10 2 618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
11 4 619-0010-00 1/4 USS Flat Washer 18-8 SS
12 2 619-6017-00 .635ID Plastic Washer
13 1 636-1000-00 Rack & Pinion Boot, Driver Side
14 1 636-1007-00 Rack & Pinion Boot, Passenger Side
15 2 710-1014-00 Tie Rod End-Intimidator
16 1 731-3000-00 Rack & Pinion, Large MTV
17 8 732-2001-00 Large MTV A-Arm Bushing Sleeve
18 16 732-2008-00 Black A90 Suspension Bushing
19 1 770-3399-00 TGB Front Bolt-In Frame Brace Assembly
20 1 772-2012-00 1-3/8 inch Loop Clamp
21 2 772-2050-00 Break Line Anchor-1-1/4"
22 1 780-2206-00 Left A Frame Guard-2500
23 1 780-2207-00 Right A Frame Guard-2500
24 2 787-2012-00 Elka Front Shock Aluminum Body
25 1 787-3200-00 Right Front Upper A-Arm Assy
26 1 787-3201-00 Left Front Upper A-Arm Assembly
27 1 787-3202-00 Right Front Lower A-Arm Assy
28 1 787-3203-02 Left Front Lower A-Arm Assy




Front Wheel
Mount Assembly




Front Wheel Mount Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 8 613-0001-00 1/2-20 Lug Nut
2 4 613-2003-00 M12 X 1.25 Castle Nut
3 8 613-5202-00 3/8-16 Nylock Flange Nut
4 4 616-1025-00 10 mm copper crush washer
5 4 618-2008-00 3/8"-16X1-3/4" Gr 8 C/S
6 4 618-5040-00 3/8-16 x 1-1/4 Hex Bolt GR5
7 4 618-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
8 4 619-5037-00 3/8 Lockwasher Zinc
9 2 710-2002-00 Spindle Bearing LRG UTV
10 2 710-2003-00 Retaining Ring-Spindle Bearing
11 8 713-1012-50 Open End Lug Nut, Black
12 2 716-1017-00 Banjo Bolt-Double-10mm-1.0
13 2 716-2000-00 Rotor- Large UTV
14 1 716-2020-00 Hayes Titan 2 x 32mm Front Left Caliper
15 1 716-2021-00 Hayes Titan 2 x 32mm Front Right Caliper
16 1 716-2026-00 Hayes Titan Front Caliper Replaced Pad Kit with 4 Pads
17 1 716-3000-00 Brake Line Front Left-Lg UTV
18 1 716-3002-00 Brake Line Front Right-Lg UTV
19 2 722-2507-00 2020 Intimidator Wheel Hub
20 2 722-4004-00 Wheel Center Cap-Lockout Wheel(WITH VIKING HELMET)
21 2 722-4008-00 Wheel Assembly (393 with 28x10x10.50R14 tire mounted) (Stage 1 only)
22 1 722-4010-00 RF Wheel Assembly- Base Model
23 1 722-4012-00 LF Wheel Assembly- Base Model
24 2 722-4129-00 Wheel Assembly (393 with 28x10x10.50R14 tire mounted) (Stage 2 only)
25 2 722-4130-00 Wheel Assembly (393 with 30x10x10.50R15 tire mounted) (Stage 3 only)
26 1 724-1045-00 Breather Plug Threaded
27 1 725-1013-00 Hilliard Front Differential Mount Spacer
28 1 737-2000-00 2019 Right Front Spindle
29 1 737-2001-00 2019 Left Front Spindle
30 2 737-2002-00 Demon OEM Front Half Shaft
31 1 751-1018-00 5/16 ID 7/16 OD Hose
32 1 756-3004-00 Front Differential, 800cc & TGB UTV, 4.3:1 Ratio
33 2 765-1012-00 Rear Hub Castle Nut
34 2 765-1016-00 Rear Hub Castle Nut Cotter Pin
35 1 772-1001-00 5/16 Spring Hose Clamp
36 2 799-2000-00 Ball Joint-Spindle-Lower
37 2 799-2001-00 Retaining Ring-Lg MTV Ball Jt
38 2 799-2003-00 Ball Joint-Spindle-Upper High Strength




Steering and Dash Assembly




Steering and Dash Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 1 21120-00 Circuit Breakers Circuit Breaker Type | 2 Bussman
2 1 514228 Pull Rod Assy Shift Lever
3 10 613-0065-00 |5/16-18 X 1-1/8 HEX COUPLING NUT ZINC
4 1 613-0067-00 |[M16-2.0 DIN 439B FIN HEX JAM NUT (CL.4) ZC
5 2 613-5019-00 |10-24 Nylon Insert Locknut
6 2 613-5202-00 |3/8-16 Nylock Flange Nut
7 1 613-6051-00 |3/8-24 Hex Nut Zinc
8 2 613-8047-00 |5/16-18 Nylock HEX Nut
9 2 613-8049-00 |5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
10 1 613-8073-00 |1/4-20 Nylon Insert Locknut Zinc Orange Nylon
11 6 613-8073-50 [1/4-20 Nylon Insert Locknut Black Zinc
12 4 618-0065-00 |5/16-18 X 1-1/8 Hex Coupling Nut Zinc
13 2 618-1039-00 |[10C100MPPOZ - 10-24 X 1 PAN PHIL M/S ZC
14 2 618-1077-50 |5/16x1-1/4 G8, Black Hex Bolt
15 4 618-1085-00 |5/16-18 X 1/2 Hex C/S GR 5 Zinc
16 4 618-2019-00 |5/16" - 18 X 2-1/2" Carriage Bolt
17 2 618-2023-00 |3/8"-16 x 2-1/4" Carriage Bolt
18 2 618-2028-00 |3/8"-16 x 1" Hex Bolt Gr 8
19 4 618-2037-50 |1/4-20 X1 Button Socket C/S Black
20 2 618-2065-00 | M6 x 1.0 x 16 Flange Hex Bolt
21 4 618-2069-00 |3/8" - 16 X 2-1/2" Hex Hd Cap Screw
22 1 618-8059-00 |5/16-18 x 1-3/4 Grade 5 Hex Bolt
23 2 618-8063-00 |5/16-18 x 3/4 GR 5 Hex bolt Zinc
24 2 618-8064-50 |1/4-20 x 5/8 Button Socket C/S
25 2 619-0012-00 |3/8 ID x 1/8 Plastic Washer
26 2 619-0057-50 |3/8 Flat Washer Black Zinc
27 3 630-7040-00 |1/4 x 1 Hex Head Tek Screw
28 2 720-4060-00 |Steering Column Bearing
29 1 722-2505-00 |Intimidator Steering Wheel, GC1K and Envy
30 2 725-0001-00 |.318 ID X .75 OD X .375 Spacer
31 1 731-1200-00 |Steering Column Assembly
32 1 735-2005-00 |Tilt Steering Gas Spring
33 1 737-5002-00 |Steering Shaft Assembly-Large UTV
34 1 739-2568-00 |TGB LC Starter Solenoid Mounting Bracket
35 1 739-3366-00 |Lower Shift Cable Bracket
36 1 745-2005-00 |2018 Shift Lever Knob, 800cc & TGB Engine
37 1 764-2015-00 |Gear Shift Cable, 800cc and GC1K Classic UTV
38 1 766-1000-00 |Fuse Block Cover, 750 EFI
39 1 770-9020-00 |TGB 2021 Shifter Bracket Assembly
40 1 786-0006-00 |12 Volt Fuse Block Relay
41 1 786-2002-00 |PMW Controller, Team Rear Diff
42 1 786-2025-00 |UTV Electric Power Steering Unit (Stage 3 only)
43 1 790-2504-00 |TGB 1000 ECU Mount Assembly
44 1 790-2516-02 |GC1K Intimidator Dash Support Assembly
45 1 799-1003-00 |1/4-28, Right Hand Thread Heim 5/16 Housing
46 1 926023Y ECU
47 1 929717 TGB Starting Solenoid




Skid Plate Assembly




PARTS LIST

ITEM QTY PART NUMBER DESCRIPTION
1 13 613-5202-00 3/8-16 Nylock Flange Nut
2 2 613-8047-00 5/16-18 Nylock HEX Nut
3 4 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
4 4 613-9002-00 5/16-18 Hex Flange Nuts Zinc w/Serations
5 5 616-1025-00 10 mm copper crush washer
6 2 618-2019-00 5/16" - 18 X 2-1/2" Carriage Bolt
7 27 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F
8 3 618-2023-00 3/8"-16 x 2-1/4" Carriage Bolt
9 10 618-2048-00 3/8" -16 x 1-3/4" G8 Carriage Bolt
10 4 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
11 2 618-8066-00 5/16-18 x 1-1/2 Hex Tap Bolt Gr 5 zinc
12 1 716-1000-00 Master Cylinder, Dual Cylinder
13 1 716-1017-00 Banjo Bolt-Double-10mm-1.0
14 1 716-3000-00 Brake Line Front Left-Lg UTV
15 1 716-3002-00 Brake Line Front Right-Lg UTV
16 1 716-3004-00 Brake Line-MC to Rear T-Lg UTV
17 1 725-1005-00 GC1K Pedal Assembly Spacer
18 1 726-2561-03 TGB Truck Middle Skid Plate
19 1 726-2562-03 TGB Truck Rear Skid Plate
20 1 770-2509-03 2022 TGB Front Skid Plate
21 1 777-1011-00 Brake Switch-Banjo-2012
22 1 793-2503-00 2019 TGB Pedal Assembly Complete
23 1 793-2508-00 Electronic Park Brake Package - Line Install




PARTS LIST

ITEM| QTY PART NUMBER DESCRIPTION
1 1 418-0012-00 1/2-13 X 2-1/4 HEX C/S GR 5 ZINC
2 1 613-0004-00 0.5ID X 1.0 OD X .125 THK Thrust Bearing Oil-Impreg
3 1 613-0040-00 1/2-13 Nylon Insert Jam Locknut
4 1 613-2004-00 3/8"-16 Nyloc Jam Nut
5 2 613-9002-00 5/16-18 Hex Flange Nuts Zinc w/Serations
6 1 618-6062-00 1/2" x 5/8" Soc. Shoulder Bolt
7 2 618-8062-00 5/16-18x3/4 Carriage Bolts Zinc
8 1 620-1000-00 Clevis Pin, 1/4" x 3/4"
9 1 620-1002-00 Bow Tie Clip
10 1 725-1009-00 Pedal Spring Spacer LRG UTV 1-1/8 spacer
11 2 732-2003-00 Bushing, Oil Impregnated
12 1 732-2004-00 Bushing, Oil Impregnated 1/2" ID
13 1 734-2005-00 1000 TGB Spring-Accelerator Pedal
14 1 739-2539-00 1000 TGB Brake Pedal Left Mounting Bracket
15 1 739-2582-00 2019 TGB Acc. Pedal Return Spring Catch
16 1 770-1055-02 2019 TGB Brake Pedal Assembly
17 1 770-9032-02 2022 TGB Pedal Mounting Plate Assembly
18 1 770-9033-02 2022 TGB Accelerator Pedal Assembly




-
c
@)
b
L
O
c
qv)
.
qv)
e
0p)

Bumper Assembly

o=/
® s\ =
« \ \{; 7
\\M\,\
‘\\\\\

® / -
ro\ /
\.\\
\ s \\\“\.\ /
b /
/

Va2 <
AN /

\ \ NN/
.\ \..\\\ / LY
=

//




Seat and Front Bumper Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 2 613-0002-00 5/16-18 Open End Rivetnut ZC/TRIV/CLR
2 2 613-5041-00 3/8-16 Nylon Insert Locknut
3 24 613-5202-00 3/8-16 Nylock Flange Nut
4 8 613-6037-00 1/2-13 Nylon Insert Locknut
5 15 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
6 4 618-1060-50 1/4-20 X2" Button Hd Black
7 6 618-2011-00 3/8 - 16 X 1" Carriage Bolt
8 2 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F
9 10 618-2022-00 3/8" - 16 X 2-1/4" Hex Bolt
10 4 618-2023-00 3/8"-16 x 2-1/4" Carriage Bolt
11 4 618-2078-00 3/8-16 x 2-3/4 Hex C/S GR2 Zinc
12 2 618-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
13 8 618-6066-00 1/2"-13x2-1/4 Gr8 Hex Cap Scr
14 1 618-8059-00 5/16-18 x 1-3/4 Grade 5 Hex Bolt
15 14 618-8065-00 5/16-18 x 1 Carriage Bolt
16 2 703-4400-06 Front Receiver Tube Mtg Tube
17 2 703-4401-06 Front Receiver Bottom Tube Intimidator
18 2 714-1002-00 1-1/4"x1-1/4" Black Tube Plug
19 6 714-1004-00 1-1/4"x1-1/4" Black Tube Plug
20 2 714-1006-00 1"x1" Black Tube Plug
21 1 726-3210-03 Brush Guard Skid Plate
22 2 739-2300-00 Seat Pin Latch Assembly
23 1 739-3367-03 1000 TGB Front Bumper Passenger Brace
24 1 739-3369-03 1000 TGB Front Bumper Driver Brace
25 2 739-4401-03 Front Receiver Gusset
26 1 770-3000-03 Floor Board Support Assy
27 1 770-3320-03 2019 TGB 1000 Seat Frame Assembly
28 1 770-3366-03 1000 TGB Front Bumper Lower Section Assembly
29 1 770-3367-03 1000 TGB Front Bumper Upper Section Assy.
30 1 770-3368-03 1000 TGB Front Bumper Left Wing Assy
31 1 770-3369-03 1000 TGB Front Bumper Right Wing Assy.
32 1 771-2024-00 GC1K Seat Bottom
33 1 793-3212-00 Hitch Pin
34 1 793-3228-03 GC1K Front Receiver Assembly
35 2 927872A EPS Rectifier Assembly




Front Plastics Assembly




Front Plastics Assembly

ITEM QTY | PART NUMBER DESCRIPTION
1 4 418-0104-00 |5/16-18 X 1-1/4 BUTTON FLANGE SOCKET C/S 18-8 SS MAGNI BLACK
2 2 553-0003-00 |GC1K Hood Hinge
3 6 613-5019-00 |10-24 Nylon Insert Locknut
4 6 613-8049-00 |5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
5 4 613-8073-50 |1/4-20 Nylon Insert Locknut Black Zinc
6 4 618-2037-50 |1/4-20 X1 Button Socket C/S Black
7 4 618-2038-50 |1/4-20 X1-1/2" BH Socket Scr Blk
8 2 618-2128-00 |5/16-18 3/4 Socket C/S Plain
9 6 618-8056-00 |10-24 x 1/2 Button Socket C/S 18-8 SS
10 6 618-8059-00 |5/16-18 x 1-3/4 Grade 5 Hex Bolt
11 2 618-8062-00 |5/16-18x3/4 Carriage Bolts Zinc
12 10 |618-8064-50 |1/4-20 x 5/8 Button Socket C/S
13 4 619-0010-50 |1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
14 6 619-8044-00 |5/16 USS Flat Washer Zinc
15 1 726-2512-00 {1000 TGB GCI1K Left Side Plate
16 1 726-2513-00 {1000 TGB GC1K Right Side Plate
17 1 726-2524-00 |1000 TGB Mesh Grill Insert
18 1 726-2544-00 |GC1K Under Hood Plate
19 1 726-3303-00 |Intimidator 2018 Grill Logo
20 1 739-2548-00 |GC1K Hood Rack
21 1 739-2550-00 1000 TGB Hood Hinge Bracket
22 1 770-3397-02 |GC1K Hood Latch Assembly
23 1 780-2103-10 |2018 UTV Left Fender
24 1 780-2104-10 {2018 UTV Right Fender
25 1 780-2105-10 {2018 UTV Front Grill
26 1 780-2115-00 {2018 UTV Hood-Orange
27 1 780-2115-20 {2018 UTV Hood-OD Green
28 1 780-2115-30 {2018 UTV Hood-Camo
29 1 780-2115-44 {2021 Gun Metal Grey UTV Hood (No Pearl)
30 1 786-0039-00 |Headlight Assembly Left MY2018
31 1 786-0040-00 |Headlight Assembly Right MY2018




Dash Plastics Assembly




Dash Plastics Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 4 618-2034-00 5/16" x 2-1/4" Hex Hd Cap Scr.
2 11 618-8064-50 1/4-20 x 5/8 Button Socket C/S
3 8 619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
4 4 619-4004-00 Striker Post Fender Washer
5 1 677-2075-00 12 Volt Auxiliary Plug
6 1 726-1005-00 GC1K Delta Display Backplate
7 1 726-2527-00 GC1K Stage 1/Truck Key Switch Mounting Plate
8 1 726-9055-00 2022 GC1K S2/S3 USB Bracket
9 1 736-2501-00 GC1K Steering Column Boot
10 1 739-2547-00 Glove Box Striker Plate
11 1 752-2500-00 1000 TGB Glove Box Latch
12 1 753-2500-00 1000 TGB Glove Box Hinge
13 1 777-1001-00 Ignition Switch 2018_No Acc.
14 1 780-2106-10 2018 UTV Dash
15 1 780-2114-44 2021 Gun Metal Grey UTV Glove Box Door (No Pearl)
16 1 786-2035-00 Head Light Hi/Off/Lo Beam Switch Vertical Mount
17 1 786-2036-00 Dump Bed Up/Down Switch
18 2 786-2040-00 Panel Plug-Eaton Blank Switch
19 1 786-2053-00 Differential Lock Switch 2017 Vertical Mount
20 1 786-2054-00 Dump Bed Up/Down Switch 2017 Vertical Mount
21 1 786-2055-00 4 WD Switch 2017 Vertical Mount
22 1 786-2084-00 Wiring Harness-2019 TGB 1000 Standard
23 1 786-2106-00 Delta Display V2




Middle Plastics Assembly

(el
SloNCE ol

BNV NC
KA E

»
0,

/
! @
\
/ N




Middle Plastics Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 24 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
2 9 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
3 1 618-1055-50 1/4-20 x 3 Button C/S Black
4 12 618-2019-00 5/16" - 18 X 2-1/2" Carriage Bolt
5 6 618-2037-50 1/4-20 X1 Button Socket C/S Black
6 4 618-2071-00 5/16-18X 2" Hex Head Cap Screw
7 4 618-6065-00 AUEVCO P/N 17216 HOLE PLUG BLACK
8 2 618-8059-00 5/16-18 x 1-3/4 Grade 5 Hex Bolt
9 12 618-8062-00 5/16-18x3/4 Carriage Bolts Zinc
10 4 618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
11 14 618-8064-50 1/4-20 x 5/8 Button Socket C/S
12 8 619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
13 9 619-0064-50 1/4 Fender Washer (1" OD)
14 10 619-4004-00 Striker Post Fender Washer
15 10 630-7040-00 1/4 x 1 Hex Head Tek Screw
16 1 726-2512-00 1000 TGB GC1K Left Side Plate
17 1 726-2513-00 1000 TGB GC1K Right Side Plate
18 2 726-2567-00 TGB Truck Rear Close Out Panel
19 1 739-2613-00 GC1K Truck RC Tool Box D Closeout
20 1 739-2614-00 GC1K Truck RC Tool Box P Closeout
21 1 739-2615-00 RC Tool Box Mount Bracket PL
22 1 739-2616-00 RC Tool Box Mount Bracket DL
23 1 739-2617-00 RC Tool Box Mount Bracket PU
24 1 739-2618-00 RC Tool Box Mount Bracket DU
25 1 780-2101-10 2018 UTV Left Quarter Panel
26 1 780-2102-10 2018 UTV Right Quarter Panel
27 1 780-2111-10 2018 UTV Floor Plan
28 1 780-2116-00 GC1K Classic and Crew Engine Bay Seat Frame Cover
29 1 780-2116-20 2018 UTV Seat Frame Center Cover-Orange
30 1 780-2116-30 2018 UTV Seat Frame Center Cover-Camo
31 1 780-2116-41 2018 UTV Seat Frame Center Cover-Gun Metal Gray
32 2 793-2507-00 GC1K Truck Tool Box
33 1 Refer GC1K Driver Door Assembly
34 1 Refer to GC1K Passenger Door Assembly




Driver Door Assembly




Driver Door Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 4 418-0112-00 5/16-18 X 3/4 BUTTON SOCKET C/S BLK/ZC
2 4 613-5019-00 10-24 Nylon Insert Locknut
3 1 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
4 4 613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
5 1 618-1055-50 1/4-20 x 3 Button C/S Black
6 1 618-2037-50 1/4-20 X1 Button Socket C/S Black
7 4 618-2038-50 1/4-20 X1-1/2" BH Socket Scr Blk
8 4 618-8058-50 10-24 X 3/4 BUTTON SOCKET BLACK
9 4 618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
10 4 618-8064-50 1/4-20 x 5/8 Button Socket C/S
11 9 619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
12 2 619-0026-00 Rivnut, 1/4-20, ALUM
13 1 619-0064-00 Ya fender washer (1”"0OD) BLK/Magni
14 4 619-8044-00 5/16 USS Flat Washer Zinc
15 1 725-0002-00 GC1K Front Door Hinge Brace Spacer
16 1 726-1000-03 GC1K Front Door Hinge Brace Plate
17 1 726-2503-03 1000 TGB Front Door Inner Trim Panel
18 1 726-2522-03 1000 TGB Door Lifter Plate
19 1 739-2510-03 1000 TGB Door Handle Mounting Bracket
20 1 739-2516-03 1000 TGB Driver Door Latch Mounting Bracket
21 1 752-2501-00 1000 TGB Left Door Rotary Latch
22 2 752-2503-00 1000 TGB Door Latch
23 2 753-2501-00 TGB 1000 Door Hinge
24 1 758-0001-00 GC1K Elastic Door Strap
25 1 764-2023-00 1000 TGB Outside Door Latch Cable
26 1 764-2024-00 1000 TGB Inside Door Latch Cable
27 1 780-2107-10 2018 UTV Left Door Panel
28 1 780-2117-00 Left Door Outer Trim Panel-Orange
29 1 780-2117-20 Left Door Outer Trim Panel-OD Green
30 1 780-2117-30 Left Door Outer Trim Panel-Camo
31 1 780-2117-44 2021 Gun Metal Grey Left Door Outer Trim Panel (No Pearl)




Passenger Door Assembly




Passenger Door Assembly

ITEM QTY | PART NUMBER DESCRIPTION
1 1 |413-0026-00 1/4-20 NYLON INSERT FLANGE L/NUT ZINC
2 4 |418-0112-00 5/16-18 X 3/4 BUTTON SOCKET C/S BLK/ZC
3 4 |613-5019-00 10-24 Nylon Insert Locknut
4 4 |613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
5 1 618-1055-50 1/4-20 x 3 Button C/S Black
6 1 618-2037-50 1/4-20 X1 Button Socket C/S Black
7 4 |618-2038-50 1/4-20 X1-1/2" BH Socket Scr Blk
8 4 |618-8058-50 10-24 X 3/4 BUTTON SOCKET BLACK
9 4 |618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
10 4 618-8064-50 1/4-20 x 5/8 Button Socket C/S
11 9 1619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
12 2 |619-0026-00 Rivnut, 1/4-20, ALUM
13 1 619-0064-00 Ya fender washer (1”"0OD) BLK/Magni
14 4 619-8044-00 5/16 USS Flat Washer Zinc
15 1 725-0002-00 GC1K Front Door Hinge Brace Spacer
16 1 726-1000-03 GCI1K Front Door Hinge Brace Plate
17 1 726-2503-03 1000 TGB Front Door Inner Trim Panel
18 1 726-2522-03 1000 TGB Door Lifter Plate
19 1 739-2510-03 1000 TGB Door Handle Mounting Bracket
20 1 739-2511-03 1000 TGB Passenger Door Latch Mounting Bracket
21 1 752-2502-00 1000 TGB Right Door Rotary Latch
22 2 752-2503-00 1000 TGB Door Latch
23 2 753-2501-00 TGB 1000 Door Hinge
24 1 758-0001-00 GCI1K Elastic Door Strap
25 1 764-2023-00 1000 TGB Outside Door Latch Cable
26 1 764-2024-00 1000 TGB Inside Door Latch Cable
27 1 780-2108-10 2018 UTV Right Door Panel
28 1 780-2118-00 Right Door Outer Trim Panel-Orange
29 1 780-2118-20 Right Door Outer Trim Panel-OD Green
30 1 780-2118-30 Right Door Outer Trim Panel-Camo
31 1 780-2118-44 2021 Gun Metal Grey Right Door Outer Trim Panel (No Pearl)




Radiator Assembly




Radiator Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 1 443-0001-00 Battery Hold Down
2 1 468-1004-00 12-V Mower Starter Battery
3 4 487-0005-00 Control Arm Damper Ball Stud
4 2 613-2005-00 1/4-20 Wing Nut Zinc
5 2 613-5041-00 3/8-16 Nylon Insert Locknut
6 4 613-8047-00 5/16-18 Nylock HEX Nut
7 4 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
8 1 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
9 7 613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
10 2 613-9001-00 1/4-20 Hex Flange Nuts Zinc W/Serrations
11 1 618-1060-50 1/4-20 X2" 10mm Button Hd Black
12 2 618-1084-00 1/4-20 x 8 Carriage Bolt Zinc
13 2 618-2022-00 3/8" - 16 X 2-1/4" Hex Bolt
14 6 618-2037-50 1/4-20 X1 Button Socket C/S Black
15 2 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
16 5 618-8064-50 1/4-20 x 5/8 Button Socket C/S
17 4 618-8065-00 5/16-18 x 1 Carriage Bolt
18 11 619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
19 4 619-6017-00 .635ID Plastic Washer
20 1 630-7040-00 1/4 x 1 Hex Head Tek Screw
21 4 672-8067-00 Hose Clamp No. 4 - 7/32 - 5/8
22 1 703-2525-00 2018 UTV Hood Release Rod
23 4 719-5000-00 Radiator Grommets
24 2 735-2004-00 2018 Hood Gas Spring
25 1 739-2518-00 1000 TGB Upper Radiator Mounting Bracket
26 1 739-2532-00 1000 TGB Lower Radiator Mounting Bracket
27 1 739-2550-00 1000 TGB Hood Hinge Bracket
28 1 739-2555-00 Battery Box Stiffener Bracket
29 2 751-0001-00 7/8" ID TGB Coolant Hose  (Sold by the foot)
30 1 751-1013-00 5/16" Hose - High Temp
31 1 752-1010-10 GC1K Hood Latch
32 1 761-2006-00 Radiator Assembly, 2016
33 1 761-2008-00 Radiator Fan
34 1 764-2503-00 TGB Positive Battery Cable, 32"
35 1 767-2006-00 Radiator Overflow Bottle-2500
36 1 786-2091-00 1000cc Ground Cable
37 1 790-2513-00 1000 TGB Battery Box Assembly




Engine in Frame

Assembly

Xy
I' G
S

\Y§w~§§

N Ammauc
0)))
ﬂwv&w

e
/4 \
(8
W™ 4 n
i
Uy

) \ »V
QO ()

/12
S
7 <
T QL ©
2> Y AN




Engine in Frame Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 3 613-0063-00 M12-1.75 Din 985 Nylock Nut
2 4 613-5202-00 3/8-16 Nylock Flange Nut
3 2 613-8047-00 5/16-18 Nylock HEX Nut
4 3 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
5 4 618-1087-00 M10-1.25 X 20MM HEX TAP BOLT WITH NYLON
6 2 618-2023-00 3/8"-16 x 2-1/4" Carriage Bolt
7 2 618-2029-00 5/16" x 1-1/4" Hex C/S Gr 5
8 2 618-2048-00 3/8" -16 x 1-3/4" G8 Carriage Bolt
9 2 618-2123-00 M12 x 110MM DIN 931 Hex C/S
10 1 618-2124-00 M12-1.75 X 250MM DIN 931 Hex C/S
11 2 618-8059-00 5/16-18 x 1-3/4 Grade 5 Hex Bolt
12 1 618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
13 4 630-7040-00 1/4 x 1 Hex Head Tek Screw
14 1 715-2510-00 TGB 1000cc Engine Package/Upgraded Transmission
15 1 725-0001-00 .318 ID X .75 OD X .375 Spacer
16 1 739-2529-00 1000 TGB Shifter Cable Bracket
17 1 739-2531-00 1000 TGB Air Box Mounting Bracket
18 1 739-2554-00 1000 TGB Coil Mounting Bracket
19 1 764-2015-00 Gear Shift Cable, 800cc and GC1K Classic UTV
20 1 790-2500-00 1000 TGB Bolt on Enging Mount Assembly
21 1 799-1003-00 1/4-28, Right Hand Thread Heim 5/16 Housing
22 1 911234 Front Drive Shaft
23 1 911375 TGB Front Universal Joint
24 1 911376 TGB Rear Universal Joint
25 1 911491 TGB Truck Series Rear Drive Shaft
26 1 926706 Fuel Filter




Exhaust Assembly

35

i
b}

21

12

11

12

22

20

11

29

17

28




Exhaust Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 2 418-0008-00 5/16-18 X 3/4 CARRIAGE BOLT ZINC
2 3 418-0088-00 M6-1.0 X 25MM ASME B18.2.3.4M HEX FLANGE BOLT
3 2 572-0001-00 U Bolt
4 4 613-5201-00 3/8-16 Serrated Flange Nut
5 1 613-8047-00 5/16-18 Nylock HEX Nut
6 8 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
7 6 618-2019-00 5/16" - 18 X 2-1/2" Carriage Bolt
8 4 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F
9 1 618-2034-00 5/16" x 2-1/4" Hex Hd Cap Scr.
10 5 618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
11 8 618-8064-50 1/4-20 x 5/8 Button Socket C/S
12 6 619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
13 3 619-4008-00 1/4 Lock Washer Zinc
14 5 619-8044-00 5/16 USS Flat Washer Zinc
15 5 619-8051-00 5/16 Lockwasher Zinc
16 16 630-7040-00 1/4 x 1 Hex Head Tek Screw
17 1 715-2501-00 Walker 36516 Exhaust Hanger
18 1 715-2502-00 TGB Truck Tail Pipe Extension
19 1 726-3400-00 Gas Tank Heat Shield Classic & Cew
20 1 726-4003-00 Air Intake Box Cover Plate
21 1 726-4005-00 TGB 1000 Air Box Plate
22 1 727-2000-00 Upper Air Intake Box
23 1 727-2001-00 Lower Air Intake Box
24 1 739-2059-00 Upper Fuel Tank Support Brkt
25 2 739-2530-00 1000 TGB Muffler Mount Bracket
26 1 739-2543-00 Universal Lower Fuel Tank Mounting Bracket
27 1 739-2551-00 1000 TGB Exhaust Header Heat Shield
28 1 739-2610-00 TGB Truck Exhaust Frame Spanner Bracket
29 1 739-2611-00 TGB Truck Exhaust Hanger Mount Bracket
30 2 739-2619-00 TGB Truck Tool Box Heat Shield
31 1 750-1007-00 In tank Fuel pump for 1000cc engine 300 kpa regulator
32 1 750-1008-00 Walbro Fuel In-Tank Fuel Pump Seal
33 1 750-1009-00 Walbro In-Tank Fuel Pump Nut
34 1 751-1019-00 5/16 ID Fuel Line Hose, SAE J30R9 Spec
35 1 763-1003-00 2019 TGB Air Box Frogzskin Mesh
36 1 767-1999-00 Fuel Tank for use with In-Tank Pump
37 1 767-2009-00 UTV Gas Cap Non-Venting
38 1 770-3320-00 2019 TGB 1000 Seat Frame Assembly
39 1 911052 TGB Muffler Assembly
40 4 911313 Bush Cake
41 1 x10003WB 1/8" Rubber Edge Trim




Rear Suspension Assembly




Rear Suspesion Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 4 413-0002-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZC YELLOW
2 2 613-5041-00 3/8-16 Nylon Insert Locknut
3 6 613-5202-00 3/8-16 Nylock Flange Nut
4 8 613-6037-00 1/2-13 Nylon Insert Locknut
5 8 618-2006-00 1/2" - 13X3-1/2" Hex Bolt Gr 5
6 4 618-2023-00 3/8"-16 x 2-1/4" Carriage Bolt
7 4 618-2068-00 3/8 x 3/4" GR 8 Carr Bolts Zinc
8 4 618-2146-00 1/2-13 X 2-1/4 HEX FLANGE BOLT (GR.8) ZC/YEL
9 6 618-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
10 2 619-0057-50 3/8 Flat Washer Black Zinc
11 6 619-5037-00 3/8 Lockwasher Zinc
12 4 619-6017-00 .635ID Plastic Washer
13 10 630-7040-00 1/4 x 1 Hex Head Tek Screw
14 1 693-3753-00 (BCL-IBLP-44) 4" CREE LED POD OFF Road Light (Stage 3 Only)
15 1 726-3229-00 Left Rear Fender Well 800cc
16 1 726-3260-00 Right Lowered Rear Fender Well
17 8 732-2001-00 Large MTV A-Arm Bushing Sleeve
18 16 732-2008-00 Black A90 Suspension Bushing
19 1 737-3005-00 Rear Differential, Large MTV
20 1 737-3006-00 Rear Diff Lock Solenoid
21 1 739-2517-00 1000 TGB Rear Differential Bracket
22 1 739-3381-00 Rear Differential Cage Top Brace
24 1 751-1018-00 5/16 ID 7/16 OD Hose
25 1 772-1001-00 5/16 Spring Hose Clamp
26 2 772-2050-00 Break Line Anchor-1-1/4"
27 2 787-2019-00 Heavy Duty Rear Standard Shock
28 1 787-3210-00 Extended Left Rear Upper A-arm Assy
29 1 787-3211-00 Extended Right Rear Upper A-arm assy
30 1 787-3212-02 Extended Left Rear Lower A-Arm Assembly
31 1 787-3213-00 Extended Right Rear Lower A-Arm Assembly
32 1 924264 2021 TGB Breather Case




Rear Wheel and
Brake Assembly




Rear Wheel and Brake Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 8 613-0001-00 |1/2-20 Lug Nut
2 6 613-5202-00 |3/8-16 Nylock Flange Nut
3 4 613-6037-00 1/2-13 Nylon Insert Locknut
4 1 613-8049-00 |5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
5 2 616-1015-00 |Banjo Bolt M 10mm x 1.0
6 4 616-1025-00 10 mm copper crush washer
7 6 618-2023-00 |3/8"-16 x 2-1/4" Carriage Bolt
8 2 618-2030-00 |1/2"-13 x 4.5" Hex Cap Screw
9 8 618-2118-00 |[M10-1.25 X 15MM DIN 961 HEX TAP BOLT CL. 8.8 ZINC
10 1 618-2152-00 |M10-1.25 X 30MM DIN 961 HEX TAP BOLT (CL 8.8) zZC
11 4 618-5040-00 |3/8-16 x 1-1/4 Hex Bolt GR5
12 1 618-8060-00 5/16-16 x 1 1/2 Carriage Bolts
13 8 619-0021-00 |M10 DIN 127B SPLIT LOCKWASHER ZINC
14 4 619-5037-00 3/8 Lockwasher Zinc
15 8 710-2000-00 Flange BUSHING-Large UTV
16 2 710-2002-00  |Spindle Bearing LRG UTV
17 2 710-2003-00 |Retaining Ring-Spindle Bearing
18 4 712-3222-00 |Half Shaft CV Boot Kit
19 8 713-1012-00  |Open End Lug Nut, Black
20 2 716-2000-00 Rotor- Large UTV
21 1 716-2022-00 |Hayes Stinger 32mm Rear Left Caliper
22 1 716-2023-00 Hayes Stinger 32mm Rear Right Caliper
23 1 716-2027-00 Hayes Stinger Rear Caliper Replaced Pad Kit with 4 Pads
24 1 716-3004-00 |Brake Line-MC to Rear T-Lg UTV
25 1 716-3006-00 |Brake Line Right Rear-Lg UTV
26 1 716-3008-00  |Brake Line Left Rear-Lg UTV
27 1 716-3010-00 |Brake Line Tee-Rear-Lg UTV
28 2 722-2507-00 {2020 Intimidator Wheel Hub
29 2 722-4004-00 |XD4 Wheel Center Cap
30 2 722-4009-00 Rear Wheel Assembly, XD4
31 1 722-4014-00 |RR Wheel Assembly- Base Model
32 1 722-4016-00 LR Wheel Assembly- Base Model
33 2 722-4129-00 |Wheel Assembly (393 with 28x10x10.50R14 tire mounted)
34 2 722-4130-00 |Wheel Assembly (393 with 30x10x10.50R15 tire mounted)
35 2 725-3026-00 |IRS Lower Spacer
36 1 726-2506-00 |1000 TGB Rear Diff Skid Plate
37 2 726-3267-00 Hayes Brake Spacer .08
38 2 737-2039-00 |Heavy Duty Rear Half Shaft
39 2 739-3439-00 Hayes Rear Caliper Brkt
40 2 739-3440-00 Hayes Rear Caliper Mounting Brkt
41 2 765-1012-00  |Rear Hub Castle Nut
42 2 765-1016-00 |Rear Hub Castle Nut Cotter Pin
43 2 770-1040-00 |Independent Rear Suspension




ROPS Assembly

3

4

Q
7

\

T G
O NI
@w@/e
™
o) 4lla

N
NN/
®)
.m»ﬂl\jh/ 81,
¥ w\% =
sy 1o
AN .



Rops Assembly

ITEM | QTY PART NUMBER DESCRIPTION
1 5 |613-0026-00 7/16-20 Nylon Insert Locknut
2 1 |613-2004-00 3/8"-16 Nyloc Jam Nut
3 19 |613-5202-00 3/8-16 Nylock Flange Nut
4 4 |618-1007-00 3/8-16 X 4-1/4 HEX C/S GR 8 ZC YELLOW
5 4 1618-2008-00 3/8"-16X1-3/4" Gr 8 C/S
6 4 |618-2016-50 1/4-20 x 1-3/4" Hex Bolt
7 4 1618-2048-00 3/8" -16 x 1-3/4" G8 Carriage Bolt
8 8 618-2068-00 3/8 x 3/4" GR 8 Carr Bolts Zinc
9 2 |618-2096-00 7/16-20 x 1 3/8 GR5 Shoulder Bolt
10 3 |618-2097-00 7/16-20 x 1-1/4 GR5 Hex Cap Screw
11 2 |618-6067-00 Heyco 2713 Hole Plug
12 4 619-4008-00 1/4 Lock Washer Zinc
13 4 619-8052-00 7/16 USS Flat Washer Zinc
14 3 |671-0030-00 Seat Belt Latch
15 1 771-1015-00 Three Point Seat Belt Assembly Right 2016
16 1 771-1016-00 Three Point Seat Belt Assembly Center 2016
17 1 771-1017-00 Three Point Seat Belt Assembly Driver Seat with Switch 2017
18 1 771-2025-00 GC1K Seat Back
19 1 771-2033-00 GC1K Standard Blank Headrest
20 2 |726-2526-03 GC1K Cage Shim
21 1 780-3002-03 ROPS K Brace Assy For Seat Back w/ Integral Headrest
22 1 780-3008-00 ROPS Front Cross Brace Assy
23 1 780-3010-03 ROPS Rear Cross Brace Assy
24 1 |790-2511-03 GC1K Left ROPS Hoop Assembly
25 1 790-2512-03 GC1K Right ROPS Hoop Assembly




Bed Assembly

DETAIL A

DETAIL C



PARTS LIST

ITEM QTY PART NUMBER DESCRIPTION
1 2 413-0002-00 1/2-13 NYLON INSERT FLANGE NUT ZINC YELLOW
2 2 418-0019-00 1/2-13 X 3-1/2 HEX FLANGE BOLT (GR.8) ZC/YEL
3 4 418-0104-00 5/16-18 X 1-1/4 BUTTON FLANGE SOCKET C/S
4 4 613-0002-00 5/16-18 Open End Rivetnut ZC/TRIV/CLR
5 4 613-5019-00 10-24 Nylon Insert Locknut
6 5 613-5202-00 3/8-16 Nylock Flange Nut
7 12 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
8 94 613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
9 3 613-9001-00 1/4-20 Hex Flange Nuts Zinc W/Serrations
10 12 618-1055-50 1/4-20 x 3 Button C/S Black
11 28 618-1083-00 1/4-20 x 1" Carriage Bolt
12 3 618-2011-00 3/8 - 16 X 1" Carriage Bolt
13 4 618-2037-50 1/4-20 X1 Button Socket C/S Black
14 21 618-2045-00 1/4-20 x 2 1/2 Carriage Bolt
15 2 618-6068-00 1/2"x 3-1/2" Shoulder Bolt
16 4 618-8056-00 10-24 x 1/2 Button Socket C/S 18-8 SS
17 4 618-8056-50 10-24 x 1/2 Button Socket
18 4 618-8064-00 1/4-20 x 5/8 Buttonhead Socket C/S 18-8 SS
19 26 618-8064-50 1/4-20 x 5/8 Button Socket C/S
20 4 618-8070-00 10-24 1 1/2 Button Stainless Bolt
21 18 630-7040-00 1/4 x 1 Hex Head Tek Screw
22 2 652-6000-00 Door Latch MTV
23 2 688-1001-00 Tail/Brake Light Assembly
24 10 688-1012-00 Headlight Recept. Pin
25 2 688-1020-00 Tail-Brake Light Receptical
26 2 688-1022-00 W3P Deutsch Receptcal Wedge
27 2 693-3753-00 (BCL-IBLP-44) 4" CREE LED POD OFF Road Light
28 2 725-1009-00 Pedal Spring Spacer LRG UTV 1-1/8 spacer
29 2 729-1007-00 Rubber Bed Bumper 2019
30 2 732-2001-00 Large MTV A-Arm Bushing Sleeve
31 4 732-2008-00 Black A90 Suspension Bushing
32 2 735-2010-00 Dump Bed Actuator, 2500 Series
33 2 739-4460-00 Truck Bed Taillight Bracket
34 6 739-4469-00 Truck Bed Side Gate Brkt
35 2 745-2002-00 Extended Bed Latch Grip
36 1 752-1012-00 Extended Bed Left Tailgate Latch
37 1 752-1013-00 Extended Bed Right Tailgate Latch
38 6 753-1012-00 Extended Bed Hinge
39 6 758-1000-00 Rubber Stops
40 1 726-2504-00 TGB Truck Bed Tailgate Emblem Plate
41 1 726-2563-00 TGB Truck Bed Taillight Panel
42 1 726-2564-00 TGB Truck Bed Taillight Panel Backplate
43 1 726-2565-00 TGB Truck Bed Floor Panel
44 1 726-2566-00 TGB Truck Under Bed Heat Shield
45 1 739-2620-00 TGB Truck Driver Tool Box Mud Flap
46 1 739-2621-00 TGB Truck Passenger Tool Box Mud Flap
47 1 739-4482-00 Truck Bed Side Panel Gusset, Left
48 1 739-4483-00 Truck Bed Side Panel Gusset, Right
49 1 760-1002-00 Truck Left Bed Panel Assy
50 1 760-1004-00 Truck Right Bed Panel Assy
51 1 760-1006-00 Truck Bed Tailgate Assembly
52 1 760-1012-00 Truck Front Panel Assembly
53 1 770-2506-00 TGB Flat Dump Bed Frame




BUCKLE SEATBELT!
Prolonged driving of machine
under power output restriction

mode can cause serious damage
to the engine

791-2604-00
Intimidator Logo Signature Badging

TGB Engine Power
Restriction Warning Label
791-1013-00

XY UTILITY VEHICLES

Dash Decal \ >
791-2020-10 Grey EC —_ ( /\ WARNIN
b‘ [Eea Ovame's Mamal)

L T Ny Yy 4

Intimidator Inc. certifies that the . . ‘uh' ‘

ROV complies with the American

National Standard for Recreational M ufﬂer Hot Wa rnlng

0ff-highway Vehicles.
791-1028-00
Label 791-1000-00
ANSI/RHOVA 1-2014 GC1K Truck Decal

InEmidabor n BEMTV-13

791-2120-00
ANSI_ROHVA Compliance Label

[ AWARNING | A WARNING

Improper Use of Off-Highway Vehicles Can Cause
Severe Injury or Death

St Improper tire pressure or
« Viear an approved helmet and protective gear. .
oo a6t AL b bl o Sk Atk agar sat. overloadi ng can cause
feet ﬂ‘zt D\:‘wm‘\’vr %lﬁ E‘ﬂl;rrests]. ‘znd S]ands on steering .
S ooy ot v loss of control resulti ng
ADrivg IResn?nsih(lY‘ drol . . .
byl Ol ko, A in severe injury or death.
skidding, or fishtailing, and never do donuts.
* Slow down before entering a turn. Rallove

« Avoid hard acceleration when turning, even  sovere
exen on flat,

Intimidator GC1K 1000cc Gas, Stage1 | Stago2 | Stage3

om a stop.
 Plan for hills, rough terrain, ruts, and othe

: er
O e changes in traction and terrain. Avoid paved surfaces. TIRE PRESSURE IN PSI FRONT 12| FRONT 12| FRONT 12
= « Avoid side hilling (riding across slopes). (UNLOADED) REAR 12 [REAR 12 | REAR 12
2|35 WARN_ING Be Sure Riders Pay Attention and Plan Ahead TIRE PRESSURE IN PSI (CARGO FRONT 18 | FRONT 25| FRONT 26
ol:s If you think or feel the vehicle may tip or roll, reduce your rsk to injury: BED OVER 200L8) REAR 22| REAR 25| REAR 26
= e e o e o « Kezp a firm g7ip on the steering wheel or handholds and brace yoursel. MAXIVUM CARGO BED LOAD 7000 1bs | 10005 | 1,000 755
2| H ober acacants « Do ot put any part of your body outside of the vehicle for any reason. CORB WEIGHT EIT RS ST
4 Require Proper Use of Your Vehicle VR 3300 o5, | 5,300 1bs. | 3,300 1bs
Do your part to prevent injuries: MAXIVUM PAYLOAD (NCLUDES T4B0 bs. | 1.4501bs. | 1,450 bs.

Do not allow careless or reckless driving.
» Wake sure operators are 16 or older with a valid driver's license.

« Do not let people drive o ride after using alcohol or drugs. [carcoanpAccEssorES) | | | |
« Do ot allow operation on public roads (unless R MAXIMUM TOWING CAPACITY 7500 s | 25001s | 25001s
designated for off-highvay vehicle access) -collisions ys Read Owner’s Manual for more detailed loading information
with Gars and trucks can ocour. 0
* Do not exceed seating capacity of your vehicle.
Locate and Read Owner's Manual;

WEIGHT OF OPERATOR, PASSENGER,

A WARNING

a5 poseibo o etuce e oo
NEVER CARRY Donotlowor putaiects pon Follow All Instruction and Wamnings
PASSENGERS IN nstaled Training Cnurse?: ITo T:m“n?v Oseralunn Are Available,
Roducaspeed when making neck With Your Dealer.
o soep nclnesand g e
CARGO BED. Road your Oner's Manual beorelading, towing o Check with your dealer regarding state and local ROV Operation Laws.
N This Tag Is Only To Be Removed By The Owner After Purchase. 7 9 1- 2 6 0 2 ~ 0 O

2019 GC1K Crew Tire Pressure

791-2320-00 791-2119-00
Decal

Warning Cluster 800cc Improper use
and 1000cc Hazard

IMiDATO = Serial Number: 770-3320-00
Lo b2 770-3321-00

Incorporated T . . .
y'NoY-\Sh[e] 0 Clean Filters Before Each Ride Fits: All 2500 series utility vehicles.
ROPS/Vehicle Test Weight: 3300 Ib.

791-2322-00 1 Bad Boy Blvd.

Clean Filters Decal Batesville, AR 72501 Meets: ISO 3471:2808-08
Intimidator, Inc. ROHVA=1:2011 Sect. 10,2
intimidatorutv.com IUTV-5

Emissions Control Information

Manufacturer: Intimidator. 79 1'2096‘00

Engine Displacement: 997 cc Intimidator ROPS Decal
Engine Family: JITDX.997INT
UTV Permeation Family: JITDPP102BFB

This Vehicle conforms to EPA regulations applicable to 2018

model year new ATVs and is certified to EPA Standards Intimidator 2018
1-5g/km HC-+Nox, 35g/km CO MODELS: GC1K Stage 1, GC1K Stage 2, GC1K Stage 3

ENGINE: 997cc, Four Cycle

Engine Exhaust Control System: TWC, HO2S, MFI
Engine Tune Up Specs ENGINE FAMILY:  JITDX.997INT
Ignition Timing: Non Adjustable CDI

Certified to use Gasoline o _
Minimum Unleaded Fuel Octane Rating: 87 The Exhaust Emissions of This Model, Compared To Other Models and US EPA Standards, Is:

Made in USA This Model|4.0
Date of Manufacture JIINJTFINAIDATICI =R v
I e 00 20 40 60 80 100
CLEANEST LEAST CLEAN

791-2627-00 791-2628-00

Intimidator 2023 1000 EPA Intimidator 2023 1000 TGB EPA
Decal Hang Tag

INTINIDJIATOR

791-2604-00 Intimidator Logo Signature Badging




	2022 GC1K Truck Title Page
	2022 GC1K Front Suspension Assembly
	2022 GC1K Front Wheel Mounting Assembly
	2022 GC1K Dash and Steering
	2022 GC1K Truck Skid Plate Assembly
	GC1K Pedal Assembly
	2022 GC1K Truck Seat and Grill
	2022 GC1K Front Plastics Assembly
	2022 GC1K Dash Plastics Assembly
	2022 GC1K Truck Middle Plastics
	2022 GC1K Driver Door Assembly
	2022 GC1K Passenger Door Assembly
	2022 GC1K Radiator Assembly
	2022 GC1K Truck Engine In Frame Assembly
	2022 GC1K Truck Exhust Assembly
	2022 GC1K Engine Only Assembly
	2022 GC1K Rear Suspension Assembly
	2022 GC1K Truck Rear Wheel Mounting Assembly
	2022 GC1K Truck Roll Cage Assembly
	2022 GC1K Truck Bed Assembly
	GC1K Truck Decals 2022.pdf
	Slide Number 1




